
Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



r
r
t
kr
i

HoMEur= [qZ crrair.r sAw

5

36

37

2s ?4

Descriplion

%

)o "l

zz 2!.

FIGURE I

Porl
No.

Pdrt
No. De!criplion No,

Required
lndex
No.

'No.
Required

I

2

3

4

5

58636

80867

A-58502- I

55898

55937

A-5608r

8061 9

56451 -l
56452

56456

56457

A-57647

56155

76436

9061 8

56441

58?94

58408

80548

58 r7r -l
84055

830t 9

8il 10

57568-A

55980

55979 '
55978-2

57750

80660

83046

55987

80595

57749

A-581 65

55984

5s982

57733

55983

A-5832.I

75078

57744

55986-A

58382

80869

56014

60929

A-55373

GRIP 
- 

slorting

INSERT 
- 

grip w,/screws

lncludes

scREV/ ............

- SPRING - rewind

PUTLEY - siorter ..............

WASHER - broke

WASHER - fibre

FRICTTON SHOE ASSEMBTY ........................

SPRING - broke ...............

WASHER - broke reioiner ........................

RING 
- 

reloining

I

7
,|

1

I

I

24

25

26

27

2S

29

30

3l
32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

CIAMP 
- 

dusl cover

COVER 
- 

dusl ..................
GASKET 

- 
clusl coYer

SCREW GROUP 
- 

666dsn5g1 fostening ....

SCREW 
- 

fi1. hd., I0-24 x 7/a ..................

WASHER 
- 

lock. #10 ..................

CONDENSER 
- 

wilh terminol ..................

SCREW 
- 

fil. hd., l0-24 x r/z ....................

SCREW GROUP 
- 

poini foslening ..........

BREAKER POINTS (sel)

I ncludes

WICK 
- 

fell ...................

NUT 
- 

terminol ........................

TAB 
- 

ground

WASHER 
- 

lerminoJ

IEAD 
- 

ground w/terminols ....................

I

I
,|

I

2

3

I
.I

I
I

*-"1

6

7

I
9

i0
ll
12

l3
l4
l5
16

17

l8
l9
20

2t

22

23

2

I

I
2

2

I

I

I

I

I

I

I

3

I

I

I

I

I

KEY 
- 

rolor

BOX 
- 

breoker, w,/ core ...

COIL 
- 

with ground terminol

LEAD 
- 

high lension

SCREW 
- 

hex hd.. 10-24 x 3/s

CTAMP 
- 

leod ..................

GROMMET

TERMINAI - 
(sporky)

I

I

I

I

I

I.

I

1

I

1

I

t

i{ri

| ..:

-:,'s
iri
t

Avoiloble: ..'- Replocement storler ossembly #A-58384-1, composed of index #2 through #16.

Alutays lurnish sau model and serial nunxber wben ord.ering parts.

,ii:
,ral. +.',. 

=o*&*t h"* * . *+b4rdrd:t

.. 1

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HoMELrrr qU .HAIN sAw

No.
Required

TO DRIVE
CASE

I
l

I

lndex Porl
No. No. Descriplion

lndex Port
No. No. Description *"Ir1;",

5
6
7
8

4
,l

I
I

I
1

l5
I
,l

'I

I
I

I
2
I
t
2
2
,l

I
I

,l

2

J

4

9
l0
l'l

80867
58364
58172-1
A,-58368

56865
58395
80789
58173-t
58637
58367
55805
A-56200

71374
56196
5831 9
58 1 90-S
8306 I
'r 9238.3
58592
AA-55280
58329
AA-55195-A

55t96
80805
A-58653

55095
55038
583',I 8

58639
A-584r 9
58424
58423
5842s
83056
8088 r

401 90-s

25038
58r 87-r
58679
80869
8 r 065-2
83009
58174-A
58292
A.583I7-AI

5587r
58308

SCREW 
- 

hex hd., 12-24 x
FITTING 

- 
outlet (fuel line)

TANK 
- 

fuel ......................
CAP 

- 
fuel lonk ................

I ncludes

COVER 
- 

fuel tonk

Includes
FII.TER .

BUMPER ...............
RING - retoining
BEARING - boll ...
WASHER - lock .........,...... . .

SCREW - beoring reloining

"o" RrNG
coNNECTING ROD ..........

lncludes
BEARING 

- 
needle

SCREW 
- 

sockel hd., 8-32 x efia ........
ptsToN AND PIN ..................

25
26
27
28

29
30
3l
32
33
34
35

36
37

38
39
40
1l
42
43

I
2

I

*SPECIAL TOOLS

lncludes

RING 
- 

pin reloining
RING 

- 
piston

GROMMET - leod ...............

DEFLECTOR - 
qir ...............

BODY - mufrler ...................
TUBE - boffle ...............
BAFFLE - 

mufrler .............
CAP - muftler
wASHER - lock, #12 ..............................
SCREW - rd. hd., 12-24 x 2t/t ................
SPARK PIUG

lncludes
GASKET

cYUNDER SHIELD .............
DECAL - 

"Storting lnslruclions" ............

SCREW - hex hd.. 10-24 x 3/s

NUT - hex, 1/t-28

WASHER - lock. % . . ........................
CYI.INDER

GASKET - cylinder
CRANKCASE

lncludes
sruD ..........-...
SEAL 

- 
gorlock ............

2

2

I
1

I
2

I
I
2

2

I

,l

I
I
2

4
4
I
I
1

12
l3
14
15
l6
17
18
'19

20
2t

22

23

24

:.1i
n

:1

:c

44
45

Porl
No-

Porl
No- Desrription De5criplion

AA-22560
23136
23693
22820-2
A-23672
23670
23233-1

MAGNETO ROTOR REMOYER ASSEMBLY

BODY - ossembling fixlure
STEEVE {for gorlock seol)
ADAPTER - beoring ossembling
JACKSCREW ASSE/$BLY

PTATE - shoft oligning
GARTOCK SEAT ASSEMBLY

23r 39
23391 -2

23671
22828

23234
23528
22771

*When ordered only.

COMBINATION WRENCH

ASSEMBIY TOOI 
- 

clulch drum beoring
ASSEMBLY TOOI 

- 
needle beoring

ASSEMBLY TOOL 
- 

drive cose seol
PLIERS 

- 
for Tru-qrc ring (piston)

NEEDLE BEARING TOOL (conn. rod)

WRENCH 
- 

socket screw (conn. rod!
SPRAY CAN 

- 
red pqinl

22808

3

FIGURE 2

Aluays furnish sau) ,nod,el and serial nunaber uben ordering parts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HoMErr= qZ cHArN sAw

7
ls

-t4

TO OIL PUMP

FIGURE 3

LOCATE
HERE

,u 'f
/ f-/ryZP

@P-
-t \

\"

\a32 -@

27

rlndex Porl
No. No- Des.ription Pqrt

No.
No lndex

No. Des(ription No,
Required

!:,. 2

::3
4

5

6

7

8

58373

583r 9

58r 88

58350
80868

58392

A-58359

A-58372-1 COVER - oir filter I

I ncludes

I

I
I
I
4

I

I

I
2

I

2

2

I

I
I
I

20

2t
22

23

24

25

26

27

2g

29

30

3l
32

33

34

35

36

37

38

39

40

58344

58394
58362

57289-t
58181

58353

58352

58104

58405

58409
80864

58356
58357
581 85-l
80867

8630r
A-57650-3
72085-A
58 I 79-l

GASKET 
- 

reed Yolye ........
WASHER 

- 
felt (pump rod)

GROMMET

BUTTON 
- 

c.hoke rod

TRIGGER 
- 

throttle .......

SHAFT 
- 

throltle trigger ......

SPRING 
- 

throllle lrigg.er ..

I
,l

3

I

I
I

I

I
I

I
I

J
I
I

I

9 58351
't0 27464

I I 55553-2
12 83009
'13 8lol3
14 A-56379
15 86324
r6 A-58354
17 -A-58360-A

58681

58534

I 8 58351

19 58348

NUT 
- 

cover ...................

RING-reloining ...................:.
ETEMENT 

- 
oir filter

GASKET 
- 

filter elemenl
SCREW 

- 
hex hd., 12-21 x 1t/2

GASKET 
- 

mounling slud ........................
VAIVE 

- 
reed (elbow!

I ncludes

STUD 
- 

cover mounling
STUD 

- 
corburelor mounling

GASKET 
- 

corburelor
WASHER 

- 
lock, lL .....................

NUT - hex, la-2O ..

LlNE 
- 

fuel

coTTER PtN _ 1Az x t/z

ROD 
- 

choke

CARBURETOR ASSEMBTY

REPAIR KIT 
- 

corburelor (includes

Gosket Set)

GASKET SET 
- 

corburetor ........................

ROD 
- 

throltle .............

BOOT 
- 

throttle rod

PIN 
- 

throltle lock ..................
SPRING 

- 
lock ...................

RING 
- 

retoining
SCREW 

- 
hex hd., 12-24 x 1

ROD 
- 

oil pump
BUTTON 

- 
rod (oil pump) ........................

BRACE 
- 

throtlle hqndle
SCREW 

- 
hex hd., 12-24 x 3/a

coTTER ptN _ lAe x th ............................
SWITCH 

- 
loggle w,/nul ..........................

PTATE 
- 

indicoting (ON-OFF)

THROTTIE HANDTE 
- 

corburelor ond
fiher housing

55476 DECAT 
- 

"tO-Hr"
58343 GASKET 

- 
spocer

58391 SPACER............

3

I

I

l'

I

I
2

I

Bal

ELr
!t

r

t
B

ts

L
t'. ;
.L.

fr';,r"

I
I

I

I

*Refer lo Corburetor Ports list #ZSCCZ-A,

Aluays furnisb sau model and serial namber utben ord,ering pdrts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HoMErr= EJfl cHArN sAw

FIGURE 4

No.
Required

TO CRANKCASE

2_

I
TO CRANKCASE

lndex Pqrt
No. No. Descriplion

lndex Port
No. No.

PLATE 
- 

guide bor (ouler) ........................
COVER 

- 
drive cose

lncludes
SCREW 

- 
rd. hd., 91a-18 x 2 ".'......."..

PIN 
- 

odiustinS ......................

NUT 
- 

hex lock, 7rr18 ........................
DECAT 

- 
"Direcl Drive" (on cover) ........

NUT _ hex, 3/s_16 ................
WASHER 

- 
lock, % ...... . . .. ....... .. .....

NUT 
- 

hex, s/s-24

WASHER 
- 

0qt, 3/a

WASHER 
- 

lhrust
SPROCKET AND DRUM 

- 
7 tooth .4O4

pitch (open lype) ................
lncludes
BEARING 

- 
needle

RACE 
- 

inner ................
WASHER 

- 
lhrust

SPRING 
- 

cluich ...............

SPIDER 
- 

cluich (lhreoded) .. ... .. ,. .

SHOE 
- 

clulch ...............

44 80867 SCREW - hex hd., #12-21 x 3L .....

45 A-58650 HANDTE BAR - flush cut ..........................
46 83003 WASHER - lock, 7ra ................................
47 80087 SCREW - hex hd., 5fi5-18 x 11/2

Description Relul;ed

I
2

58337
A-57834-4

74388
71762
58342
A-5834r
AA-55259-A
58340
A-58390

58393
25527
55288-A
58338
58339
A-58333- I

58334
71251
56256
80790
80622
80053
8r053
83009
58396
55871 -A

26 56872-8
27 A-58378-I

28 80617
29 556t3
30 81123

58474
31 81089-2
32 83018
33 81192
34 84010
35 55163-1
36 .A-57344

37 55664
38 55661
39 55660-l
40 55r23-C
41 58546-1

42 siozo-ta
43 56101-A

CONNECTOR - oil pump
P|UNGER - oil pump

I ncl u des
"o" RtNG

SPRING - 
plunger ............

GASKET - 6ll vg5srveiv
RESERVOIR - oil .............
FItTER - oil ....................
tlNE - oil filler
CAP - oil filler .................

lncludes
"o" RING

BALI- - check ................
SPRING - check volve
GASKET

CAP - check volve ................
DRIYE CASE

lncludes
BOLT - 

guide bor
BEARING - nggdlg
SEAI gorlock

SCREW - rd. hd., #6 x 3/t ......................
SCREW - rd. hd., #6 x 7/s ......................

SCREW - flot hd., lt-2O x t1o

NUT - hex, Vr-2O ................

t
I

I
I
I
I
I
I
I

I
2

2

2

2

I

2

I
1

4
I
2

2

3

4
5
6
7
I
9

l0
ll
t2
'I3

t4
l5

l6
17

l8
l9
20
21

22
23
24
25

I
I
I

I
2

2

I
I
I

I
I
I
2

I
3

I

5

I
3

3
W.ASHER - 

lock. Ye .....,........................ ... 2

BUMPER - spiked (occessory) I
PLATE - 

guide bur (inner) ........................ I

SPROCKET AND DRUM - 6 toolh. t1r" pitch
(open type)

SPROCKET AND DRUM - 7 tooth, z1ir" pitch
(open type)

PLANETARY DRIYE KIT - .404 pitch

*Check lype ond number of teeth on sprocket before ordering.
OPTIONAL 

- 
avqiloble on order:

A-560r9

A-56377

A-58s44

A-57353-A SPROCKET AND DRUM - 7 tooth, t1,r't pitch
(rim lype)
lncludes
BEARING 

- 
psscJls

P'ANETARY DRIVE KIT 
- 

t/2" pitch
77403

A-58556

t4

\-{e{- rF
,"/ ,./ (

40

TO DRIVE SHAFT

Alu,ays furnish salu tnod.el and serial nurnber utben ordering parts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




